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REPLACEMENT PARTS A200

PLANETARY & ATTACHMENT HUB UNIT

ILLUS. PART

PL-16930 NO. NAME OF PARTx AMT.
1 8C-13-73 Mach. Scrow 1223 x 3 Flat Hd. {Painted] . ... ... ... . . i 4
2 S5C-14-54 Mach. Screw 12-24 x M Flat Hd. {Deluxa) . ..... ... . ... . . .. . i 4
3 11483241 Plug - Attachment Hub ... .. ... .. e 1
4 12686-4 Hub - Attachment (Paimted) . ... .. e 1
5 12686-3 Hub - Attachment [DeIUXC) . ... ... o e 1
6 1081987-1 ThUMb SeraW ASSY ... ... e i 1
7 12745 Washer - Thrust {Give Thk.) e AR
8 24888 Bevel Orive Gear Assy. (35T) .. .. ot e 1
8 15215-1 Internzl Gear Assy. (B3T) (Ingls. HemMSs 18 & 20) ... ... .ot i 1

10 15214 CUP - D . . e 1
11 WL-3-35 Lock Washer 13 High Collar ... 6
12 8C-40-9 Cap Screw *3-20 = 1% Fil. Hl e (<]
13 65062-1 = O N |
14 113936 Agitator Shaft Assy. (Incls. item 13) . L i
15 23482 Seal - Gl (17 L) o o e e e e e e 1
16 B8-20-6 Ball Bearing - N.D. #7504 . .. L i
17 23166-1 Planetary (Poinled) .. . s i
18 23166-4 Planetary (DX L e 1
19 BA-2-9 Ball Yo DA, . e e e e e 2
20 7094 DTN e e e 2
21 BB-17-12 Ball Boaring NoD. #7503 L. L. e e, 1
22 15217 Pinion - Beater (19T L. e e e e 1
23 1243055 Y et e 1
24 RR-4-18 R aining BinG . .. e 1

102778-1 Planetary Assy. (Painted) {Incls. items 14, 15, 16, 17, 21,22, 23 &24) ................ 1

102778-2 Planatary Assy. (Delfuxe) (Incls. items 14, 15, 16, 18, 21,22, 23 &24) .. ............... 1
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AEPLACEMENT PARTS A200

ILLUS,
PL-20323-1
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PART
RO.

118120-4
118120-2
108152
SC-87-53
SC-62-42
5C-62-27
WS-18-19
74998-4
745498-3
sC-62-22
110717-3
WS-18-19
£91489-3
110155
87668-1
70580-2
705934
18682-1
110717-3
186982
186983-1
186383-2

BASE UNIT

NAME OF PARTH

Base (Painled) ... ... e
Base (Defuxe) ... ... ... . Lo
CrBEN - AT L.
Cap Screw 23316 x 2 HexHd ... ... ... ..........
Cap Screw 2416 «w 1 Hex Hd ... .. ... oo
Cap Screw 3416 x 13 HexHd ... ... . ... ... .....
L -1 T
Block - Riser (Painted) ........... ... .. ... . ... ...,
Block - Riser {Defuxe} ........ ... .. . . i
Cap Screw 34-16 x TWa Hex Hd ..., .. ... .........
Piug - Base {Plugs for Foo! Pad) {Packed 8) .............
=11
Base Assy. {Painted} ...... ... ... .. ...
Bagse Assy. {Deluxe) .. ... ... .
Caster-Bowd Truck .. ... o
Leg-Bowl Truck ... ... e
Bowl Truck Assy. (incls. ftems 15, 16 & 18) ....... ... ...
L7011« - S
Plug - Base (Plugs for Foo! Pad) {Packed 8) .............
Pad - Front (Base) (ML-38609 & 38713 0nly) ............
Pad - Rear (R.H) {(ML-38609 & 38713 0Only) .............
Pad - Rear (L.H.) (ML-38609 & 38713 0nly) ........ ...

*Bench Type Model.
**Floor Type Model,
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REPLACEMENT PARTS A200

ILLUS,
PL-18873-1

1
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PART
NO.

2053141
20531-2
B6069-1
£6069-2
62103
62104
15360
23441
8C-36-27
WL-3-43
SC-37-85
WL-6-22
11800-118
SC-8-92
WL-3-43
5C-9-98
WL-6-22
78635-2
78657-2
70641-11
78506
PC-3-55
P5-4-15
114430
WS-9-11
W5-9-13
114431
15215
WS-6-33
PC-3-55
12745
12782
WS5-6-26
NS-13-26
SC-60-56
78505
121625
5014-3
69382
248691
64439
§4419
64438
113016-1
113016-4
1130165
113016-6
113¢16-7
11121341
107383
64437
$C-13-48
SC-14-55
OG-3-27
291444-1
291444.2
291283
110679
111676

PEDESTAL & BOWL UNIT

NAME OF PARTzs AMT,
Splash Cover & Bowi Extension (20 Q) {Tinnad) ... ... . i it ieiaan 1
Splash Cover & Bow! Extension (20 QUY{SST) ... ... . ... i 1
Cover - Splash {12 Q) {Tinned) . ................. ... ... e 1
Cover - Splash {12 QL) {88T) ... o e 1
Bowl Assy. (20 Q1) (Tinned) ... ... ... .. ... .. .. e e 1
Bowl Assy. (20 QL) (88T . e 1
Bowi Assy. (12 QL)Y (Tinned) ... .. ... 1
Bowl Assy. {12 QL) (88T ... 1
Cap Scrow 34,18 » 1 Hex Hd. (Painted) ....... ... ... ... ... .. . .. .. ... ... . ..., 2
Lock Washer 54 Light (Painted) . ...... ... .. .. o 2
Cap Screw 54618 x 1 Hex Hd. (Deluxe) ... ... . i s aas 2
Lock Washer % Light (Beluxe) ... .. . 2
OB L L e e e 2
Mach. Scrow 34618 x 1 Rd. Ha. (Painled) .............. .. ... ... ... . ... ........ 2
Lock Washer 54, Light (Painted) . ... ... ... . 2
Mach. Screw 31618 x TR Hd. {Deluxe) ... .. .. 2
Lock Washer 5g Light (Beluxe) ... .. ... ... ... .. ... L. a2
Pedestal (Painted) .. ... ... .. ... 1
Pedestal (Daluxe) ... e e 1
Thumb Seraw B30 . e 2
Shield - Upper Splash L. e e e 1
GOt Er P L X A e e e 1
Spirob Pin ¥ Bia. w 1% L0 . o 1
Arm - Bowl LI L e 1
BT i AR
Washer (Fibary ... oo
Lilt Han e RSy ... e e 1
Rod - Bowd Lill . e i 1
Washer (STh.) . o e e ....... AR
COlBr PN L % 3 L e 1
Washer - SpeCial . . e 1
BTG - e e e 1
4. 1= 1
Full Nut 324 Hex Fin ... oo R 1
Mach. Screw 1032 x S Bd. Hd . ... ... s 2
Shisld - Lower SRlash ... e e 1
Set Serew - Special ... e e 1
Stud - Bowl Jacket HoOK . .. L e s 2
Pin - Bowl Locating . ... ... .. e 2
Bowl Support Assy. {Incls. ilems 35, 36, 37, 39, 44, 45 & 48) (Painled) ................ 1
Bow! Suppert Assy. (Incls. items 35, 36, 37, 39, 42, 43, 44, 45, 46, 50, 53 & 54) (Deluxe) . 1
Felt - Bowl Suppart (Smal) (DeluXG) ... ... . e 2
Foll - Bowl Suppor! (Largel (Celuxe] .. ... ... e 2
Shim - Bow! Supporl (003" ThK.) . e AR
Shim - Bowl Supporl (009" TRK.) .. .. e AR
shim - Bowl Support {015 ThK.) .. . e AR
Shim - Bow! Supporl (005" Thk) ....... ... ... ... e AR
Shim - Bow! Suppon (0075 THK.) . .. .. e AR
Gib - Bowl Support (Paimted) .. ... e 2
Gib Assy. (Incls. ilem 51y (Doluxe} ... . ... L e 2
Fell - GIb {DRIUXEY . .. .. o e 2
Mach, Screw 10-24 x 55 Flal Hd. (Painted) . ... ... . . e 1)
Mach. Scrow 10-24 x %% Flat Hd. [Deluxe) .. ... .. . . . 8
Qiler (DRIUXEY ... e e 2
Clamp - Bowd (BB (BhOWN) e e e 1
Clamp - Bowd (L.H.Y e 1
Washer - Belleville ... i 6
St - PIvDt L L e 2
Shim (Use between Pedesial & Transmission Case) .. ...... .. P AR




A200 REPLACEMENT PARTS
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TRANSMISSION CASE & SHIFTER UNIT {(A200 SERIES)
(SEE PAGE 12 FOR AS200 SERIES)

JLLUS. PART

PL-18874-3 NO. HAME OF PART: AMT,
1 117542-46 Cord & Plug Assy. {ML-38609 & 38713 0Onlyr .. ... . . 1
2 1175487 Cord & Plug Assy. (3 Cond. Under 150 V) (1 Ph) ... . i 1
3 11754212 Cord & Plug Assy. {3 Cond, 200-250 V) (T PR oot e 1
4 11754217 Cord Assy. (LE. Y .. e e e e e 1
5 BA-2.8 Ball ¥ Dl e e e 2
(] 111170 SpIiNg - oDl L e e 2
7 123828 Handle - Shifler .. .. e e e e, 1
8 186984 Shaft - Shiftor (ML-38600 & 38713 00ly) ... ... ... . .. e 1
. 25011541 Plate - Shiler Ingex ... .. e e 1




REPLACEMENT PARTS A200

TRANSMISSION CASE & SHIFTER UNIT (A200 SERIES) (Cont.)
ILLUS. PART

PL-18874-3 NO. NAME OF PART:: AMT.
10 23946 Gaskel - Shifter Index Plate . ... ... ... .. ... ..., e 1
11 P3-3-8 Spiral Pin g Dia. = 22 Lg . e A 1
12 NS-13.22 Full Nut %%-16 Hex Fin ... e H
13 WL-4-2 Lock Washer 35 Light . .......... ... . ... - 1
14 13160 Yoke - Shilter e o - 1
15 1145086 Cam - Gear Shilter . . e 1
18 12733 Plunger - Shifter Yoke ........... ... ... .. . e 2
17 12734 Spring - Shifter Yoke .. L e o8
18 12732 Retainer - Spring (Shilter Yoke) . . . 2

1] 281824 Switch - 1 Ph. (Convarsion Kit) [Inc[s |tems 64 & 66 thru 69) e 1
20 877111381 Swlch (3 Ph) . . . e 1
21 87810181 Switch - Tharmat Over!oad {1 Ph. ] R oo e 1
22 16504 Insulator - Switch . ... L R . .2
23 74835 Screw - Swilch Mounting . . PN 2
24 SC-30-6 Mach, Scrow 6-32 % 3 Ovai Hd ................. e 2
25 124564-2 Swilch PIAte ASSY .. .. .. e e C 1
26 1180392 Case - Transmissian (Palnled) (Incfs |tems 0831y i
27 106151-7 Transmission Case Assy. {Deluxe) (Inc!s items 30, 32, 33. 42,43, 45 & 52} .. ..., . 1
28 PL-3-14 Plug 154, Dra. EXPaNsion ... ... . e ¥
29 PL-3-28 Plug 134, Dia. Expansion . ... ... ... ... ... e e 1
30 11800-116 Dowel ... .. ... ... . e e e e t
31 WL-3-28 Lock Washer 12 Light .. .. B e 4
32 8C-8-51 Mach. Screw 12-24 x 4 Rd Hd e A 4
33 67750 Transmission Shaft Suppon & Screw Assy. (Incls. ilems 34 & 35) ... ... .. ... ... 1
34 NS-9-36 Mach. Nut 12-24 Hex . . .. ... . e o1
35 SC-8-56 tMach. Screw 12-24 x 11 Hd Hd 1
36 54871 Plug - Fricion .. ... .. ... ... ... .. ... .. e e 2
37 WL-3-28 Lock Washer 12 Light .. . ... . .. 3
35 SC-8-418 Mach, Serew 12-24 x V5 Rd. Hd . P |
3 Wi-3-22 Lock Washer 10 Light ............ ... ... ... ..... e 1
40 5C-7-13 Mach. Screw 10-24 = W Rd. Hd ... .. ... ... ... L. -
31 18231.3 Cover - Transmussion Case (Painted) . e e 1
g2 12691-6 Cover - Transmission Case (Dejuxe) ... ... ... ... e . 1
4 8C-13-73 Mach. Screw 12-24 x 1% Flat Hd. (Painted) .................. ... ... e 1
44 8C6-17 Mach, Screw 12-24 x 1% Ovat Hd. (Deluxe) .. ... ... ... .. ... .. ... .. .. ... ... 1
45 SC-13-74 Mach. Sciew 12.24 x 1% Flat Hd (Painted) . ... .. ... .. ... ... .. 1
46 8C-15-57 Mach. Screw 12-24 x 12 Qual Hd. (Deluxe) .......................... o 1
47 NS-8-36 Mach, NUL 1224 HeX L e e 2
48 12708 Retainer - Twin Bearing ... ... ... . ... ... .. .. ... ..., e e e 1
49 20384-1 Cap - Bearing BeI3INGT . . . e 1
50 20395 Retaingr - Bearing .. ......... . ... .. Rt 1
53 11800-61 Dowel (Painted) . . e e o 2
52 64303 Dowel (Deluxe) . ... .. ... e e 2
53 12735 Rod - Shifter Guide ... ... .. i e 1
&4 ML-17273 Molor {Give Elec. Speed (Paimted) ... .. ... L T |
85 ML-1634% Motor (Give Elec. Spec.) {Deluxe) ....... ... e 1
56 FE-3-19 Box -Junction (3 Ph.Y . . o o
57  118544-4 Lug - Soldertess {3PhY ................ e 1
58 8C-53-1 Mach. Screw 10-24 x % Truss Hd. (3Ph) ... .. .. e 1
59 WL-10.6 Lock Washer 10 Ext. Shakeproof (3Ph.) ... ... .. . .. e e 1
60 638491 Bushing - Conduit (3PhY ... .. ... ... ... ... e 1
61 WL-8-1§ Lock Washer 74 Int. Shakeproof (3Phy ... .00 T
g2 FE-4-1 Caver - Junction Box (3PhY ... ... ... e e e 1
63 7740 Wnobr - Shilter Handle ... ... .. ... ... .o N 1
f164 B7711-1B3-1  SWHEN (1 PHLY oo I
B 3 123109 Serrated Screw 632 x 3 Rd. H3 ... ... .. e e 2
66 SC.27-28 Mach. Screw 8-32 x ' Rd Hd. (Grounding Serew} ............ .. P, o
“°67 WL-11-1 Lock Washer 8 Inl. Shakepraof . .. . .
**68 NS-10-11 Mach. Mut 8-32 Hex ............... e e e 1
*69 281737 St PIate ABSY . . e 1
70 8C-30-24 Mach. Serew 10:24 »x V> Qval Hd . 4
71 FE-6-31 Connector - Strain Reliel (1 Ph) ... ... e e e 1
79999 Shitter Assy. (Incls, ilems 5, 6, 7, 9, 11 & 15} ..................................... 1
79999-2 Shifler Assy. {Incls. tems 5. 6, 8, 9, 11 & 15) (ML-38608 & 38713 0nly} ............... 1
887395 Shifter Yoke Assy. (Incls. items 14, 16, 17 & 18} .. . ... e 1
5C-29-18 Mach. Screw B-32 x 'z Flal Hd. {Ground Screw for Supply Line) {1 Ph.y ... ... ... ... 1
WL-10-1 Lock Washer 8 Ext. Shakeprool (Ground Screw) {3 PR.Y ... ... ... .. . ... .2
NS-10-11 Mach. Mut B-32 Hex {Ground Screw) (1 Ph.) .. . i

*Machine ML's 19204, 18210, 19212 & 19214,
**Machine ML's 33424, 33428, 33430, 33432, 38609, 38713, 38714, 38718, 38720 &
ag7ee.
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REPLACEMENT PARTS A200

MOTOR PARTS (A200 SERIES)

ILLUS, PART

PL-1BBTS  NO. NAME OF PARTx AMT.
1 1317441 DalBIOr - GRS . .. .. .. . e 1
2 BE-5-3C Ball Bearing - N0, #8503 . . ... ..ttt e e 1
3 22075257 ROLOT ASSY. (B0 HZ.. 1 PR o oottt e e e e e e 1
4 22275-258 Rotor Assy. (50 Hz., 1 PR . .. e 1
5 15747-305 ROlOr ASSY. (3 Ph.) . . i e 1
& SC-12.5¢9 Mach, Screw 10-24 x 2V Fil. Hd . o e 4
7 65477-65-1 Stator Assy. (115 V., BOHZ, 1 Ph) .. ... e 1
8 65477-65-2 Stator Assy. (200 V., B0 Hz., 1 PR ... e 1
9 65477-65-3 Stator Assy, (230 VL 80 Hz, 1 PR . ... . 1

10 65477-65-4 Stator Assy, (115 VL S0 HZ, Y PRY Lo 1
11 65477-85-5 Stator Assy. (220 V., B0 Hz., T PR oo e 1
12 85478-13-1 Stator Assy. (200 V., BO Hz, SPh) .. 1
13 £65478-13-2 Stator Assy. (20 V., 80 Hz, 3Ph.) ... e 1
14 865478-13-3 Stator Assy. (4B0 V., 80 Hz.,, PR} .. ... e 1
15 65478-13-4 Stator Assy. (220 V.. 8D Hz, 3Ph) ... . e 1
15 65478-13-5 Stator Assy. (380 V., 80 Hz, 3Ph) ... e e 1
17 SC-62-20 Cap Screw %4-20 x g Hox Hd. (1 PR . ... ... 2
18 WL-3-38 Lock Washer Va Medium (1 Ph.) ... ..o o 2
19 5C-14-57 Mach. Screw 10-24 = Ve Flat Ba. (1Ph) ... . 2
20 74738 Switch Plate Assy. {1 PR ..o e 1
21 66621-1 Bracket - Capacitor (1 Ph.Y ... . e 1
22 114037-6 Bracket - Bearing (Painted) . ... ... .. .. 1
23 114037-5 Brackel - Bearing (Deluxe} .. .. .. e 1
24 SC-18-31 Mach. Screw 12-23 x 20val Hd ... ... ... . e 4
25 7048718 Capactor {1 PR . e 1
26 66622-1 End Cap - Capacitor {1 PR ... e 1
27 BB-17-5 Ball Bearing - N.D. #7601 .. .. L e 1
28 11430 T oo - 2
25 294306-2 Cap-Cover (Painted) . ... .. e e 1
30  294306-1 Cap - COvEr {DBIUNE) . .. ..o . .ttt e 1
31 12669 OPaCEI - BOANNG . ... ... .. e 1
32 SCG-10-32 Mach. Screw 8-32 x 3 Truss HO . .. e 4
33 24484 Gaska! - COVEr A .. .. i i e i
34 WS-7-9 Washer - SpBCial ... ... e e A
as FE-4-3 Cover - Conduil (Pointed) ... ... . i et 4]
36 11523%-2 Covar - Conduil (DBIUXEY L .. .. . s ]
37 5C-9-49 Mach, Screw 6-32 x 35 Ad. Hd. (Deluxe) . ... .. . 2
38 §C-9.79 Mach, Screw 532 % %s Rd. Hd .. .. . e s 2
38 WL-3-9 Lock Washer B MBdium . .. . e e 2
40 NS-9-7 Mach. NUt 832 HBX . . . it e e 2
4 114306 Swilch Assy. (Stallonary) {1 PR .. e 4]
42 13174-1 T et ol Lot g 1 T 1 - UGS i
*43 —_——_— Ball BEAMNNG .. ottt e a i e 1

*Part 43 has been discontinued, to repiace orger 294161,

T
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TRANSMISSION CASE & SHIFTER UNIT (AS200 SERIES)
(SEE PAGE 8 FOR A200 SERIES)
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REPLACEMENT PARTS A200

TRANSMISSION CASE & SHIFTER UNIT (AS200 SERIES)

ILLUS. PART

PL-18874-2 NO, NAME CF PART:: AMT.
1 FE-6-31 Connector - Slrain Relel .. ... 1
2 117542-5 Cord & Plug (3 Cend. Under 150 V) . . 1
i BA-2-3 Ball 2 DI ... e e 2
4 111170 Sprng - DBlENl e 2
5 123528 Handle - Shifter ......... . ... . |
3 S5C-30-24 Mach. Scraw 10-24 x YW Oval Hd . ... 4
7 280115-3 Plate - Shifter index ... .. e T o1
B 23946 Gaskel - Index Plale . ... e 1
9 PS-3-8 Spirol Pin ¥y Dia. x 2 Lg ... . L e IR ¢

10 NS-13.22 FuliNul%‘lSHexF:n ................. o O |
11 WL-4-2 Lock Washer 25 Lighl . . i
12 13160 Yoke - Shifter ... ... ... ... e e o i
13 114506 Cam - Gear Shiter ... e 1
14 12733 Plunger - Shifter Yoke e e e .2
15 12734 Spring - Shifter Yoke . .......... .. .. e 2
16 12732 RGIZINEE - SPHNG o et et 2
17 87711-82 Switch - Rockette (D.P.D.TY ... .. L e o A |
18 16504 Insutator - Switch .............. e e 2
19 8C-15.8 Mach. Screw 6-32 x ¥ Oval MHd .. 2
20 123109 Mach. Screw 6-32 x 35 Truss Hd. "Taplite™ .. ... . .. . . ... i 2
21 124568 Switch Plate Assy .............. .. ... ... ... e s 1
pe 118039-2 Transmission Case {Painled) {incis. |tems 28 E49) L e 1
23 106993-3 Transmission Case {Timed) (Painled) (Incis, tems 28 & 49) ... ... ... ... .. e
“ 106151-7 Transmussion Case Assy. (Deluxe) {Incls. items 28, 30, 31, 40, 42, 44 8 80F ........ ..., 1
25 106151-8 Tmnsmssmn Case Assy. (Timed) (Deluxe) {incls. #tems 26, 30, 31, 40, 42, 44 & 50y ... .. 1
26 PL-3-14 Plug 'S4 DHa. EXPANSION e H
27 PL-3-28 Piug 1%, Dia. Expansion . ........ .. ... ... ... e 1
28 11800-116 DO, e e e e e 1
29 WL-3-28 Lock Washer 12 Light .. o L 4
30 5C-8-51 MACh. Sorew 12-24 % 33 BA HA oot e 4
31 87750 Transmission Shalt Support & Screw Assy. (Ingls items 328 33) ... ... ... ... ... 1
32 NS-9-38 Mach Nut 1224 Hex .. ... .. ... . e 1
a3 5C-8-.56 Mach, Scraw 12224 = 1% R HO L i e e e 1
4 54871 Plug - Friction ... ... ... ... ... i T .. 2
35 WL-3-28 Lock Washer 12 Lighl . L e 3
36 SC-8-48 Mach, Serew 1224 » V2RI Hd ... ... L e 3
37 WL-3-22 Lock Washer 10 Light ... L. e 4
38 8C-7-74 Mach. Scrow 10-24 x 34 Bd. Hd . s 4
39 18231-3 Cover - Transmission Case (Painted) ... .. . . e 1
40 12691-6 Cover - Transmission Case {Daluxe) ... .. .. . 1
41 SC-13-73 Mach. Screw 12-24 x 1'4 Flat Hd. (Painted) .. ... ... .. ... e e e 1
42 SC-16-17 Mach. Screw 12-24 » 1'% Oval Hd. (Deluxe) . ... . e 1
43 SC-13-74 Mach. Screw 12-25 = 1 Flat Hd. (Painted) . ... ... . . ... e 1
44 SC-15-57 Mach. Screw 12-24 x 1% Oval Ha. (Deluxel ... ... . e e 1
45 NS-8.36 Mach, Nul 12-28 Hex ... . e 2
46 12708 Retaingr - Twin Bearing ... ... e i e e 1
47 203941 Cap - Bearing Retainer .. ... ... ... L e 1
48 20395 Retainer - Bearing ... ... i i e 1
49 11800-61 Dowal {PAINIBE) . .o ot et e e 2
50 54303 Pin- Cover {Deloxe} ... ... ... .. .. ... .. .. e e e 2
51 12735 Rod - Shifler GUIgE . e e e 1
52 ML-16350 Motor {Non-Timad) (Painted) (Give Elec. Spec.t .. . e 1
53 ML-18351 Motor {Non-Timed) (Deluxe) {Give Elec. Spact ... . o o o 1
54 ML-17286 Motor (Timed) {Painled) (Give Elec. Spec.) ... .. . . i e 1
85 ML-17287 Motor (Timed) (Datuxe) {Give Elec. Spec.) . ... . .. 1
56 77401 Knob - Shifter Handle . ... 0 . e |
79999 Shifter Assy. (INCis. HBMS 3. 4, 5, 7, G 8 18]« ittt e e 1

88795 Shiter Yoke Assy. {Incis. items 12, 14, 15 & 16} ... ... ... .. .. 1

— 13 —



A200 REPLACEMENT PAATS

( ¢ '-/:’/ INSIDE VIEW 40- 41
OF TERMINAL BOARD
15 16 17 18 1% viru 25
26
13 14 Z 7
27

MOTOR PARTS (AS200 SERIES)
(SEE PAGE 10 FOR A200 SERIES)
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REPLACEMENT PARTS A200

MOTOR PARTS {A200 SERIES)

ILLUS. PART

PL-18876 NO. NAME OF PART: AMT,
1 66622-1 G - CaPaCIOT . e e 1
2 70487-18 AR OT . .. i e e 1
3 5C-14.57 Mach. Screw 10-24 x Y Flat Hd ... .. e 2
4 W40 Lock Washer 10 Meditum . ... ... . . . e e 2
5 NS-9.22 Mach. Nut 10-24 Hex . ... .. i i i s 2
B 68621-1 Bracket - Capacitor .......... ... ... .. o e 1
7 8C-9-66 Mach, Screw 5-32 x Y2 R HA ... o i e e 1
8 WL-3-9 Lock Washer 6 Megium ... ... .. . e 1
4 N5-9-7 Mach, NUl 632 Hex ... ... e e 1

10 294714 Swd - Terminal Board ... . e 1
1 WL-3-9 Lock Washer 6 Medium ... .. . e 1
12 NS-9-7 Mach, Nul B32 HexX .. . e 2
13 13174-1 allaclOr - GIBASE . . . L i 1
14 BB-5-30 Ball Bearing - N.D. #CB803 . .. . .. e 1
15 22275-259 Aotor Assy . .......... ... ... ... ... e 1
16 5C-12-59 Mach, Screw 10-23 x 2% Fil. HO ... ... e 4
17 65477-71-1 BlAIOT ASBY . ... . e Ll
18 204722 Switch - Starting {Stationary Pan} .. ... ... ... ... e 1
18 1015955 Brackel - Bearing (Painted) . . ... ... .. e 1
20 105152-2 Bracket - Bearing (Deluxe} (Incds. flem 22 ... ... L 1
21 235504 Cover - Inspection (POIRIBG) . .. ... . e 2
22 23650-3 Cover - Inspaclion (DeIUXe) . . .. .. e 2
23 SC-15-44 Mach. Screw 10-24 =« YA Oval Hd ... . . 4
24 SC-11-64 Mach, Screw 12-24 x T Fil MO . . e 4
25 SC-27-28 Mach. Sgrew 8-32 x W Rd. Hd. (Groond Cord & Plug) ... .. .. . i, 1
26 5C-16-3 Mach. Screw %-20 x 2% Oval Hd ... .. .. e 2
27 24464 Gaskel - Covar Cap ... ... i e 3
28 85C-10-32 Mach. Screw 8-32 x 2 Truss HO . . . L e s 4
29 294306-2 Cap - Covar (Painted) ... . e 1
30 294306-1 Cap - Cover (DalXe) . ... e e ¥
31 11430 NUb - SpECIal ... .. e e e 2
32 12669 SpaCOr - BBaANNG . ... . e 1
33 WS-7-9 R 123 4T G 1
a4 BB.17-5 Ball Bearing - N.D. #7801 ... ... e 1
35 77781 Post - Switch Retaining Ring .. .. .. ... e e e 2
36 WL-3-38 Lock Washer Va MediUum . ... e e e 2
a7 NS-13.2 Full Nt Va-20 Hax Pl .o e e e 2
38 B87714-4-1 B Y ..o e e s 2
39 5C-14-51 Mach. Screw 8-32 x Y Flat Hd ... ... s 2
40 778071 Terminal Board Assy. (Non-Timed) {Incls. items 1 thru 12, ¥8,38&39) ................ 1
41 778075 Terminal Board Assy. (Timed) (Incls. ilems 11hru 12,18, 3B&39) .................... 1
42 13174-1 DEflaCiOr - BIBaEE . . . it e e e 1
“43 —_— Ball BOAMNG . .ttt e e 1
WS-28-1 VWasher (Mot Shown) (Use withitems 7 & 10) ... ... . i et 2

*Pan 43 has bean discontinued, o replace order 284191.




A200 REPLACEMENT PARTS

|PL_-16?80-—2

ILLUS.
PL-16780-2

PART
NO.

87532-9
70782
612851
5C.27-28
WL-10-1
NS-10-11

SC-15-36
WL-10-22

WS-2-18

8C-9-87
SC-13-7
114703
123109

SWITCH & TIMER UNIT (A200 SERIES)
(MACHINE ML'S, 19205, 19211, 19213 & 19215)

NAME OF PART:

tead (Timer 10 SWIlCh) ... .. e o
bt L E L Lo L0 1o «
Boot - Insulating (Cord & Plug) .. .. .
Mach. Screw B-32 x W Rd. HO . ... e
Lock washer 8 Ext. Shakeprodl .. ... . .
Mach, MUl B-32 HOX . . o e e e
MG & DD AGSY .t it et e e e
Mach. Screw 6-32 x W Bind Hd ... .
Lock Washer B Ext. Snakeproa! ... . s
SWIlCh (INCIS. BN T3 L L i
Washer {Between Timar & Plala) .. ... . ...
SWIleh PIATE ASSY . oo e
Mach. Sorew 3-48 % YW Bd. Hd .. ... L
Mach. Screw 540 x Ve Flal Hd . e e e e
nob - Pointer ............ .. ... ... e
Sorrated Screw 6-32 x W BA. HE ...

*ltems 7 & 12 no longer available, order appropariale Service Gt 10 convert 1o new style
{sea page 17).

291822-1 115 V., 60 Hz.

291822-2 230 V., 80 Hz.

291822-3 115 V., 50 Hz.

201822.4 220 V., 50 Hz.
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REPLACEMENT PARTS A200

11-12-13-14

PL-19236 -2

SWITCH & TIMER UNIT (A200 SERIES)
(MACH. ML’S 33425, 33429, 33431, 33433,
38715, 38719, 38721 & 38723)

ILLUS. PART

PL-19236-2 NO. HAME OF PARTH AMT.
1 294850-4-5 Timer Assy. {115 V., 8O HZY ... e 1
2 234650-4-6 Timer Assy. (230 V., 60 Hz) . ... ... L. e 1
3 294850-4-7  Timer Assy. {115 VL 8O HZY . i s 1
4 234650-4-8 Timer Assy. {220 V., SO Hz) . . . 1
5 231746 0L 1
6 B7711-184-1 Switch - Toggle .. .. .. e e e e 3
7 291739 PIATE © ABSY « - oo ottt 1
8 5C-13-7 Mach, Screw 540 x Yo Flat Hd . .. e 2
8 123109 Serrated Screw 6-32 x W AD. Hd . L 2

10 291748 L0 3o i
11 612851 Bool - Insulated {Cord & Plugl .. ... e
i2 8C-27.28 Mach, Screw 8-32 x Ya Rd. Hd ... . . . L e 8
13 WL-11-1 Lock Washer 8 Inl. Shakeprool . . . . e i
14 NS-10-11 Mach, Nut B-32 HeX ... e e 8
15 BY532-90 Lead {Timer (0 SwHCh) .. e e s H
16 B7532.57 Lead (Timor 10 Splica) . e e e e A

-7 —



A200 REPLACEMENT PARTS

ILLUS.
PL-16B17

PART
NO.

707682
8753222
85C.19-36
WL-10-22
77805
292160
W5-2-18
124570
123109
114703
SC13-7
$C-15-8
B7711-82-1
§51285-1
5C.27.28
WL-10-1
NS-30-11

14 Titnu 17

13

SWITCH & TIMER UNIT (AS200)
{MACHINE ML'S, 19208, 19220, 19222 & 19224)

NAME OF PARTn

Insulator - Swilch .
Lead (TImer 10 SWItCN) . . e e e
Mach. Screw §-32 x W BindHd ..... ...... e
tock Washer 6 Ext, Shakeproof . ......... ... ... .. .. e
Terminal - Staticnary (Male) .. ... .
Timer & Knob Assy. {Incls. tems 3, 10& 1) ... . . e
B4 -t T P
Switch PIaI0 ASSY . o
Sell-Tapping Screw 6-32 x % Truss Hd. "Taptite” ... ......... ... .. ... ... ... ...
ol - POIar L
Mach, Screw 540 x W Flat Hd . ... ... ... ... .. ... ...
Mach. Serew 632 x Yo Oval HE .. ... ... .. . . . .
Swilch - Rockette (D P. DT . e
Boot - Insulating {Cord & Plug) . ... . e e
Mach. Serew 8-32 x ¥ Rd. Hd ... ... .. i
Lock Washar 8 Ext. Shakeproof .. ... ... . . e e
Mach, Nub B-82 HeX ... .. e e e
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REPLACEMENT PARTS A200

o

JJL L
- NF$ ’,/f’fffffk}
9-10-11-12 / /,Q)/ -
8

7 6 5

PL-19240-1

SWITCH & TIMER UNIT (AS200)
(MACH. ML'S 33427, 33435, 33437, 33439
38717, 38725, 38727 & 38729)

ILLUS. PART

PL-18240-1 NO. NAME OF PARTn AMT.
1 294650-4-5 Timer Assy. {115 V., 80 HZ) . . . e 1
2 291743 LR E= T b T 1
3 281741 Pt Ay L e 1
4 5C13-7 Mach. Screw 5-40 x % Flat Hd .. ... . .. . e 2
5 281748 D e e 1
6 87711-82-1 Switch - Rockalle . .. .. e e 1
7 SC-15-8 Mach. Scraw 6-32 » Ve Oval Hd . ... 2
8 123109 Serraled Screw 6-32 x 2 RA. HE ... ... 2
9 61285-1 Bool - Insulating (Cord & PG ... . e 1

10 SC-27-28 Mach. Screw 8-32 x e Rd. Hd ... . . 1
1 WL-11-1 Lock Washer 8 Exl. Shakeproo! . ... ... . . e b
12 NS-10-11 Mach. NUL B-32 HeX .. . e e e e 3
13 B87532-88 Lead (Timer 1o Swilch) ... ... e oo

291814-% Switch & Plale Assy. (Incis. tems 1 thru 7y ... .. ... .. ... e 3]
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A200 REPLACEMENT PARTS

GENEARE 8 F

TRANSMISSION GEAR UNIT

(ML-38609, 33424 THRU 33439, ML-19204, 19205

19207, 19208,

ML-19210 THRU 19215 & 18219 THRU 19224}




REPLACEMENT PARTS A200

ILLUS.
PL-20322

DO~ DD L DR -

10

12
13
14
15

17
18
19
20
21
22
23
24
25
286
27
28
29
30
ai
32
a3
34
35
36
37
a3
a9

40
"4
42
43
a4
45
46
47
48

“*49
50
51
52
53
54
55
56
57
58
59
60
51
62
63

TRANSMISSION GEAR UNIT

(ML-38608, 33424 THRU 33439, ML-19204, 19205, 18207, 19208,

PART
NO,

1243017
AS-32-10
117116
12759
12749
15528
NS-32-28
WS-8-13
BR-20-18
WS-10-18
WS-13-19
WS-10-20
102777
12430-59
15225
18800
12654
12695
16577
700335-2
12695
12698
12723
BB-20-6
12750
14674
114695
124946
WS-2441
10828-2
24715-3
SL-2-8
EB-5-%
12699
109070-18
12897
12700
109470-18
12698

109070-18
12744
8B-5-2
WS-6-36
12710
RBR-10-10
B8-5-2
12430-4
103860
1182371
1211391
AR-10-16
8B-5-1
5L-2-8
NS-32.23
12747
12743
12770
12754
12757
12711
24551
293615
293616
253610
102778

ML-19210 THRU 19215 & 19219 THRU 19224}

NAME OF PARTxn AMT.

Y e 1
BBl L e 1
Block - Diving 10ey Control ... .. e 1
£ 72T+ PN 1
Arm - Diving ey Contiol L e 1
oy -Diving .......... ... ... .. ... e e 1
Stop NUL V=20 VFlanl 0 e 1
Washer - Betalning . ..o e 1
Ball Bearing - N.D. #7788 . e e 1
Shim - Bearing (002 TRK) L. .. o e AR
Shim - Bearing (D03 TRK.) .. . o e AR
Shim - Bearing (010 Th,.) .. ... L e AR
Spacer & Pin ASSY .. e B
Y e e e 1
Gear - Slow Spead (48T ) ..o i e e, 1
Gear Bavel (BT} .. L e 1
Gear -GN (2T ) L e 1
Bearing - Clulch Gear ... ... e e 1
Kay - Special Fealhar .. .. .. e 1
Sleeve - ClulCh .o e e e 1
Bearing - Clutch Goar . .. ... e e e e 1
Ganr - Cluleh (38T .. e s 1
P ACET - LD Bl . e e e 1
Ball Boaring - N, A7804 . .. e 1
Bhatt - MBI e e ]
Spacer - BRAmiNg . .. ... o . e 1
Seal - il L. e e 1
Washer (Fibar) ... 1
Washer - Retaining (STL) .. .. e 1
Nut ¥%-20 Special ... ... .. e 1
Acorn NUE V20 e 1
Spring - PrelOading . .. .. e s 1
Ball Bearing - N.D, #3200 ... .. .. i e e 1
GEar (20T L e 1
ey - Hardeneg . ... . e e 1
Spacer-lower .. ....... ... o e e e 1
LT T . 1 e 1
ey - Hardened ... e 1
Spacar - Central . e 1
Shall « TransmISSIOn . . et 1
GRar (1B Lo e e e 1
Koy - Hardened . ... . e 1
AT - LDPOT e e 1
Boll Bearing N.D. #7500 .. ... oo e s 1
Washer - Retaining ... ... e 1
NUL - Relaining .. e e 2
Retaining RINg ... ... e 1
Ball Bearing - N.D. #7500 . L e 1
BRall - oI BBl . . .. s 1
Y L e e e e e 1
AT (15T L e e e 1
Worm Whee! & Bushing Assy. (28T (60 Hz.) ... .. ... . . 1
Worm Whee! & Bushing Assy. {2aTy (S0 Hz.} ... .. . 1
Retaining RiNG ..o e 1
Ball Bearing - N.DL #3200 .. .. .. 1
Spring - Preloaning ... ... e 1
Slop Nut %620 "Flexloe" ... e e 1
Y o e e 1
WO (BT (B0 Hz) . 1
Warm (BT (50 HZ.) ..o e e e 1
R = 1
Sprng - SHOCK ADSOIDEI . ... . e 1
Washer - Shock Absorber Spring .. ... .. e 1
Center Shaft Assy, Unit (Incls. ilems 2,4, 5, 18 & 28) .. ... . i 1
Woarm Shaft Service Kit (60 Hz.) (Incls. items 48,50, 51 &52) .................... ... 1
Worm Shalt Service Kit (50 Hz.) (Incls. item 49, 80, 5V & 53) . ... .. ... ... ... ... .. 1
Transmission Shalt Assy. Service Kit (Incts. ftems 34, 35, 36, 37,40 & 43y ... ... ... .. .. 1
Center Shalt Assy. {Incls. items 2thru &, 131hru23&25) ... ... ... ... ... ... ... 1

*item 40 & 41 no longar available, order Transmission Shaft Service Kit 293609 ....... 1
**ltem 45 no longer availablo, order Worm Shalt Service i1 2936808 .................. 1
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A200 REPLACEMENT PARTS

TRANSMISSION GEAR UNIT
(MACH. ML-38713 THRU 38729)
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AEPLACEMENT PARTS A200

fLLUS,
PL-20321-1

Co~Nhtn LKW -

i0
11

13
14

15
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

32
33
34
as
aa
37
38
a9
40
41

42
43
44
45
46
47
48
49
50
51

52
53
54
55
56
57
58
59
60
61

PART
NOD.
NS-32-29
W5-8-13
BB-20-18
WS-10-18
WS-10-19
WS-10-20
107145
124730
12430-55
124729
124732
124752
124733
124744
12695
12430-59
70035-1
12695
124743
12723
BB-20-6
1243017
124734
14674
114695
124945
WS-24-1
10928-2
24715-3
12710
WS-5-36
BB-5-2
12744
291236
124736
108070-18
12697
109070-18
124760
RR-4-18
B8-5-1
SL.2-8
12710
WS-6-36
88-5-2
124745
1247651
124748
124304
1247513
124749-2
281128
BEB-5-1
SL-2-8
NS-32-23
12747
291221
70407
12754
12757
12711
292799
252800
292798-1
2927982

TRANSMISSION GEAR UNIT
{MACH, ML-38713 THRU 38729)

NAME OF PARTn AMT,
Slop NU V2 20 FIoXlOG . . e e 1
Washer - Belaining .. ... .. 1
Ball Bearing - N, BI7G03 . .. e 1
Washer - Bearing Shim (0027 THK.) .. ... .. AR
Washer - Beaning Shim (0037 Thk.) . .. . i e e e AR
Washer - Bearing Shim (010" ThK.) . ... .. e AR
Spacer - Planetary Shall . . ... ... e 1
Sleave - Boller CIuICh DIive ... e e 1
Y o e e e 1
CHICh - ROlBr . . e e 10
Spring - ROMBr . . . e e 10
Gear - Slow Speed (A8T) . .. e 1
Gear - Bavel (48T .. e 1
Gear - CICh (BT L.ttt e e e 1
Beaning - CHteh GoaT . ... i e 1
Key - Clulch Sleeve ... .. .. 2
Sleeve - G e e e i 1
Bearing - Clutch GBar .. ... ... e 1
Gear - CIUten (BT . e i
SPACEE - LOWET . .. o e 1
Ball Baaring - NoD. 47504 .. ... . e 1
Y o e e e 1
SRal - Pl ATy ... e e e e 1
SPECAr - BRANND . . e 1
Seal - Ol L e 1
Washer - FIbar e 1
Washer - Bataining {STL) ... .. .. e 3
NUL V220 BPBCIaE . . e et 3
AT MUt Mo 20 L e e s 1
Nut - Betaining ... . e, 2
Washer - Relaming . .. ... . e 1
Ball Bearing - N.D. #7500 .. . .. . e e e 1
SPACET - P BBr . e e e 1
Shafl - Transmission {15 ... .. e e e e 1
A (BT} . it e e 1
Y L e 1
SPACE - LOWRBT . .. it e e e e 1
X 1
LT T T = 1 O 1
Ralzining Ring ................. ... ... e e e e 1
Ball Bearing - N.D. #3200 . .. e 1
Spring - Preloading - N.D. #S-10-B .. .. . . 1
Nut- Relaining . ... ... i e 1
Washer - Retaining . .. ... o s 1
Balt Bearing - N.D. 87500 ... ... ... . e 1
R 10T 1
BPaGEr - GBI . ...t e e e 1
AT (10T} . L e e e e 1
L T U 1
Worm Whee! & Bushing Assy. (B0 Hz.) . ... ... . 1
Worm Wheel & Bushing Assy. (50 Hz) ... .. . 1
Shalt - Warm Wheel . ... e 1
Ball Bearing - N.D. #3200 ... ... e e 1
Spring » Preloading - N.O, #5-10-B ... ... .. .. . . 1
Slop NUl e 20 CFlexioc’ . . e 1
Y e e e e e e e e e 1
Worm (BT) (B0 Hz ) . e e 1
WO (BT (80 HZ . o e e e e 1
1= 5L T 1
Spring - Shock Absorbar ... .. 1
Washer - Shock Absorber Spring .. ... ... o 1
Planstary Shaft Assy. {incls. items 7, 8,9, 12thru 208 23) ... ... ... ... 1
Transmission Shalt & Assy. {Incls. items 33 thru4Q) . ... ... ... ... ... ... ..o, 1
Waorm Whee! Shatt Assy, (60 Hz.) {Incls. Bems 46, 47, 48, 49,504 52) ............... 1
Worm Wheel Shalt Assy. (50 Hz.) {Incis. items 46, 47, 48,49, 514 52) .......... ... .. 1




A200 REPLACEMENT PARTS

5 4 PL-16797
AGITATORS
ILLUS. PART PART
PL-16797 NO. NO. NAME OF PARTn AMT.
20 QT. 12Q7.
1 23128 23502 PBT ORIl BRAIBT .. L e 1
2 123753 e UG WIRG WHID L e 1
3 2351141 23523-1 D IR WD L. 1
4 119984 62888 REDT Dough AT o 1
5 8022 —— S Bweet Dough Baaler ... ... 1
& 74286 _—— NP PasIry KNife .. e s 1
FORM 16406 FEB. 1987 PRIRTED 1N U.5.A.



